
Form No.   1000163

RWP55-4

Parts List for: TITAN P+ 4   

Sheet No. 1 of 6

Rev. Date: 15 April 2005

TITAN P+
HYDRAULIC PUMP

AIR DRIVEN WITH REMOTE CONTROL
GENERAL ASS'Y SIDE VIEW

1

2

1

3

4
5

6

7

8

9

1

1

2

2

10, 11

19

1213, 14

15

16

17

18

2 20, 21

A

28

26

22

23

24

27

A

25

SECTION A-A



Item Part No. Item Part No.
No. No. Req'd Description No. No. Req'd Description

1 250804 5 90° Elbow Fitting, 1/8 NPTF

2 14281 .8 ft. Nylon Tubing
3 2000397 1 Tube
4 12328 1 Straight Fitting (NOTE: Install 

#12328 Ftting into #10623 Tee Fitting.
Install 1/4 NPTF end of #12328 into 
Port No. 3 of #306033 Air Valve.)

5 14680 1 90° Elbow Fitting, 1/8 NPTF

6 19463 1 Tee Fitting 1/8 NPTF

7 250726 1 Straight Fitting 1/8 NPTF

8 309219 2 Decal, Tradename Power Team

9 65599OR9 1 Reservoir
10 12825 1 Screw, Hex Hd Cap (1/4-20 x 5/8)

11 10442 1 Washer, Copper (.37 x .25)

12 16494 1 Straight Fitting 1/4 NPTF

13 350244 1 Air Valve Manifold

14 10020 2 Cap Screw (1/4-20 X 1-1/4 Lg.)

15 10623 1 Tee Fitting (3/8 NPTF)

16 11967 1 Plug, Tapered Cap
17 250726 3 Straight Fitting(1/8 NPTF)

18 10618 1 Tee Fitting (1/4 NPTF)

19 17634 1 Straight Fitting (1/4 NPTF)

20 *51159 1 Air Motor Ass’y (See back sheet
2 of 6)

21 251206 1 Coupling
22 9040 1 Gauge, (10,000 psi 2-1/2” Dia.)

23 40164 1 Gasket, Reservoir
24 350431 1 Gauge, Oil Level (w/thermometer)

25 10396 1 Nut, Hex Jam (3/4-16)

26 351000 1 Drain
27 14725 1 O-Ring (-119) Nitrile 1.12 x .93)

28 17147 1 Plug Fitting (7/16 Hex 4-p50n-s)

*Note: For air motor repair kit, order no. 252100.

Part List,  Form No. 1000163,  Back sheet 1 of 6

UNLOADING VALVE
1000 PSI

AIR MOTOR

SUPERCHARGE VALVE
175 PSI

INTERNAL RELIEF VALVE
10,400 PSI

EXTERNAL RELIEF
VALVE

HYDRAULIC DIRECTIONAL
VALVE 2 POSITION, 4 WAY

CUSTOMER TOOLRETRACT PORT RELIEF
VALVE AND SHUT OFF
1,500 PSI

AIR PILOTED
DIRECTIONAL
VALVE 2 POSITION
4 WAY

3-WAY AIR
VALVEAIR REMOTE

AIR SUPPLY

(RUN)

(STOP)

3-WAY AIR
VALVE

COOLER

HYDRAULIC SCHEMATIC



Item Part No. Item Part No.
No. No. Req'd Description No. No. Req'd Description

1

2

3

4

5
Pressure Regulator Assembly
See Back sheet 3 of 6

6

7
8

9

10

11

12
131415

18

17

169

19

20

21

13

Sheet No. 2 of 6

Rev.  Date: 15 April 2005

1 13966 1 Muffler
2 205505 1 Muffler Deflector
3 251906 1 Plate, Product Name
4 10575 4 Drive Screw
5 3000227 1 Cover Plate Assembly
6 250804 1 90° Elbow Fitting, 1/8 NPTF
7 13269 1 Straight Fitting 1/4 NPTF
8 2000383 1 Oil Level / Thermometer Gauge
9 15457 2 90° Elbow Fitting

10 212404 1 Valve, Air Operated 3-Way
11 212897 1 90° Elbow Fitting, 1/2 NPTF

12 10177 9 Screw (1/4-10 X 7/8 Lg.)
13 12367 2 Hose Clamp
14 17636 1 90° Elbow Fitting, 1/2 NPTF
15 212898 .9ft. Pressure Hose
16 15883 1.4ft. Tubing, Polyethylene
17 46626 1 Heat Exchanger Coil
18 251796 1 Jam Nut
19 251795 1 Straight Fitting
20 252240 1 Straight Fitting (1/2 x 1/2 BSPP)

21 212896 1 Grommet

Parts List Form No. 1000163
GENERAL ASS'Y TOP VIEW



Item Part No. Item Part No.
No. No. Req'd Description No. No. Req'd Description

1 10014 1 Cap Screw (1/4-28 X 1” Lg.)

2 10174 2 Machine Screw (1/4-20 X 1/2 Lg.)

3 33808 2 Handle Bracket
4 12719 20 Washer
8 17816 4 Cap Screw (3/8-16 X 3” Lg.)

9 37842 1 Shaft Extension
10 10556 1 Set Screw (1/4-20 UNC X 1/4 Lg.)

11 30650 1 Gasket

12 10008 4 Cap Screw (1/4-20 X 3/4 Lg.)

13 51158WH2 1 Motor Base
14 *14717 1 Air Motor (See Form #16138)

15 10018 3 Cap Screw (1/4-28 X 1-1/4 Lg.)

16 28158 1 Handle
51159 1 Complete Air Motor Ass’y 

(Includes Items 1 through 16)

*Note: For air motor repair kit, order no. 252100.

Parts List,  Form No. 1000163,  Back sheet 2 of 6

AIR MOTOR ASSEMBLY



 

1

2
3

4 5

6
7

Basic Pump
Assembly
See pg 5 of 6.

8

9

10

11

12

13

14

151617
1819

23

20,
21

22

Sheet No. 3 of 6

Rev.  Date: 15 April 2005

Parts List Form No. 1000163

GENERAL PUMP ASSEMBLY



PRESSURE REGULATOR ASSEMBLY
NOTE:  Set at 10,100/10,700 PSI

1 215693 1 Knob (Note: Assemble to stem
[Item #2] with Loctite #242 or equiv.)

2 215721 1 Adjustment Stem
3 10396 1 Jam Nut (3/4-16 UNF)

4 309077 1 Regulator Housing
5 215429 1 Compression Spring

(1.100 O.D. X 2-1/2 Lg.)

6 420891 1 Regulator Body
7 350944 1 Seat Fitting

(Torque to 440/460 in. lbs.)

8 14874 1 Washer (.700 X 1/2 X 1/32)

9 10266 1 O-ring (3/8 X 1/4 X 1/16)

10 215430 2 Backup Washer
11 215431 1 Spring (Note:Assemble closed coils

of spring form towards seat fitting [Item #7])
12 309079 1 Poppet
13 215428 2 Spring Retainer (Grease pocket before

assembling [both ends])

14 215683 1 Regulator Locking Nut

Item Part No. Item Part No.
No. No. Req’d Description No. No. Req’d Description

1 421280 1 Pressure Regulator Assembly
(See parts listed below)

2 20771 1 Poppet 
3 10266 1 O-ring (3/8 X 1/4 X 1/16)

4 10015 2 Hex Soc. Screw (1/4-28 UNF X 1"
Lg.; Torque to 130/180 in. lbs.)

5 10016 3 Hex Soc. Screw
(1/4-20 UNC X 1" Lg.)

6 11421 1 Straight Fitting
7 351095 1 Gasket
8 3000226 1 Valve Assembly
9 65186BK2 1 Cover Plate (See Sheet 6 of 6)

10 15456 1 Straight Fitting
11 18841 1 Straight Fitting
12 21278-15 1 Relief Valve (Set at 1,500/1,700 PSI)

13 21278 1 Relief Valve
(Set at 10,100/10,700 PSI)

14 200609 1 Drain Tube
15 20776 1 Valve Body
16 10425 1 Spring (3/8 O.D. X 3/4 Lg.)

17 10261 1 Special Washer
(3/4 X 19/32 X 1/32)

18 20770 1 Connector Fitting
(Torque to 40/50 ft. lbs.)

19 252117 1 Oil Line 
20 10430 1 Tube Sleeve
21 10431 1 Nut Fitting (3/8 Tube)

22 21345 1 Filter Screen (Includes o-rings)

23 11278 1 90° Elbow Fitting

Item Part No. Item Part No.
No. No. Req’d Description No. No. Req’d Description

COVER
PLATE

1

2

3

4

5

6

7

8

9

10

11
12

13

14

Parts List,  Form No. 1000163,  Back sheet 3 of 6



Sheet No. 4 of 6

Rev.  Date: 15 April 2005

Parts List Form No. 1000163

BASIC PUMP ASS'Y



1 10020 9 Soc. Hd. Cap Screw 
(1/4-20 X 1-1/4 Lg.; Torque to 170-180 in. lbs.)

2 33113 1 High Pressure Pump Ass’y (See back sheet 5 of 6)

3 10361 1 Compression Spring (1/4 O.D. X 1” Lg.)

4 10375 1 Steel Ball (1/4 Dia.)

5 23547 1 Bearing Top Plate
6 23548 1 Top Plate
7 11228 2 Thrust Bearing
8 11813 3 Bearing Race
9 11814 1 Ball Bearing

10 23549 1 Angle Plate
11 11955 1 Roll Pin (1/4 Dia. X 3/4 Lg.)

12 11064 2 Needle Bearing
13 11261 2 Retaining Ring (1-1/8 Shaft)

14 23556 1 Shaft
15 11821 1 Woodruff Key
16 23557 1 Gear
17 30533 1 Pump End Plate
18 10001 12 Soc. Hd. Cap Screw (10-32 X 1-3/4 Lg.; Torque to 50 in. lbs.)

19 21091 1 Aluminum Coupling
20 11199 2 Needle Thrust Bearing (See diagram below)

23 10266 1 O-ring (1/4 X 3/8 X 1/16)

24 21272 1 Drive Gear
25 10303 1 O-ring (7/8 X 3/4 X 1/16)

26 10425 2 Compression Spring (3/8 O.D. X 3/4 Lg.)

27 20771 2 Poppet
28 40120 1 Pump Body
29 10427 1 Pipe Plug (1/8 NPTF)

30 10271 1 O-ring (11/16 x 1/2 X 3/32)

31 12389 1 Teflon Backup Washer (11/16 X 1/2 X 1/16)

32 20849 1 Spool
33 23255 1 Spring Guide
34 10426 1 Compression Spring (1” O.D. X 1-13/16 Lg.)

35 23256 1 Spring Guide

Item Part No.
No. No. Req'd Description

When replacing the needle bearings on
the drive gear of the basic pump, the
dimensions shown must be as specified.

Parts List,  Form No. 1000163,  Back sheet 4 of 6

NEEDLE BEARING INSTALLATION
SPECIFICATIONS

.065

.075

.065

.075



Sheet No. 5 of 6

Rev.  Date: 15 April 2005

Parts List Form No. 1000163

HIGH PRESSURE PUMP ASSEMBLY



1 10442 1 Copper Washer (3/8 X 1/4 X 1/32)

2 10002 1 Soc. Hd. Cap Screw 
(1/4-20 NC X 3/8 Lg.; Torque to 140/160 in. lbs.)

3 *24549 6 Valve Guide
4 *10445 6 Compression Spring (.164 O.D. X .718 Lg.)

5 *12223 7 Steel Ball (3/16 Dia.)

6 *10023 7 Soc. Hd. Cap Screw
(1/4-28 NF X 1-1/2 Lg.; Torque to 170/180 in. lbs.)

7 *50411 1 Top Plate (Aluminum)

8 10519 1 Soc. Set Screw (1/4-28 NC x 3/8 Lg.: Torque to 65/70 in. lbs.)

9 *40630 1 Valve Head
10 *41062 1 Pump Barrel
11 *21628 3 Piston

Item Part No.
No. No. Req'd Description

Consult factory when replacing items marked with an asterisk (*).

NOTE:  Assemble in sequence shown.
Lubricate under head and on
threads.  Torque to 180 in. lbs.

Parts List,  Form No. 1000163,  Back sheet 5 of 6

#33113 HIGH PRESSURE PUMP ASS'Y
(3 Pistons - 9/32 Dia.)

BOLT TIGHTENING SEQUENCE

Refer to any operating instructions included with this product for detailed information about operation,
testing, disassembly, reassembly, and preventive maintenance.

Items found in this parts list have been carefully tested and selected. Therefore: Use only genuine
Power Team replacement parts!

Additional questions can be directed to our Technical Services Department.



Sheet No. 6 of 6

Rev.  Date: 15 April 2005

Parts List Form No. 1000163

HAND CONTROL ASSEMBLY

Item Part No.
No. No. Req'd Description

1 206105 2 Push Button
2 11033 2 Retaining Ring
3 206104 2 Valve Cartridge (Including seals)

4 203769 2 Decal (Stop)

5 421265 1 Control Valve Body (Includes

items 1, 2, & 3)

6 203770 1 Decal (Run)

120˚

1
2

3 4

5

6

789
10

11

12

1 351232 1 Valve, Spool
2 421249 1 Body, Valve
3 351231 1 Piston
4 16686 1 Ring, Retain Int 0.88 x .042

5 252105 1 Piston
6 11195 1 Spring (.49 OD X .75 X .05 WS)

7 10304 2 O-Ring Nitrile (-020) Nitrile .1 x .87

8 251279 2 Fitting, Plug (1/8 PTF)

9 10268 1 O-Ring Nitrile (-012) Nitrile .50 x .37

10 10301 1 O-Ring Nitrile (-014) Nitrile .62 x .50

11 3000167BK 1 Valve, Solenoid 3-Way open ctr.
12 15697 1 Cap, Plastic

Item Part No. Item Part No.
No. No. Req’d Description No. No. Req’d Description

DIRECTIONAL VALVE



Parts List,  Form No. 1000163,  Back sheet 6 of 6

BASIC PUMP ASSEMBLY
(BOTTOM VIEW)

1, 2

3

4 5 6
7

8

9

10

1 20937 1 Vent Cap 
2 200415 1 O-ring (13/16 X 5/8 X 3/32)

3 16177 1 90° Elbow Fitting
4 201570 1 Pressure Regulator Tube 
5 14844 1 Straight Fitting 
6 252118 1 Oil Line
7 21943 1 Accumulator
8 11173 1 Straight Fitting 
9 10661 1 Straight Fitting

10 10008 3 Hex Hd. Cap Screw (1/4-20 UNC X 5/8 Lg.)

Item Part No.
No. No. Req’d Description



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


